AlLLCOLITI=
RUMBLER
S1RIPS

FRODUCT CODE : AL-1011

Alcclite Plostic Sofety Rumble Sirip is tough, durable polyurethane Rumble Strips which are .
ideal to show down traffic ar as use as a lans divider. It's great for large cor porks to show
traffic where pedesirians might be crossing. They're simple to install with bolts; or even glue
if needs be.Description

Plashic Soteby Rumble Sirip is tough, durable palyursthane Rumble Strips which are idaal fo
slow, dewn troffic or gk use as o lane divider. I¥'s greot for lorge car parks fo slow fraffic

where pedesirians might be crossing. They're simple to install with bolts, or even glueit
needs be.

Description

There are some following features :-

a ione Departure Waming: Rumbla strips placed along the edge or
centeding of roads olert drivers if they are driffing out of their lane,
helping fo prevent sccidents caused by unintended lane deapartures.

» . Speed Reduction: Rumble sirips can be installed in areas where
spead reduchion is necessary, such as appreaching sharp curves,
inteesactions, foll booths,.or wark zones. The sound and vibration they
produce encouroge drivers to slow down.

= 4. Reduced Collisions: By alerting drivers to pofential dangers, rumble
srips can help reduce the frequency and severity of occidents, theraby
enhancing road safety.

Dimension

& Size - S00mmiL] X 1 00mmW] X T5mmiH)
a Weight-0.5kg.
o Moteriol: Polyurethone

FOR MORE INFO VISITUS
www.alcolite.co.in

ONfEvE©)



CENTRAL INSTITUTE OF PETROCHEMICALS

ENGINEERING & TECHNOLOGY (CIPET)

. 5 . (Formerly Central Institute of Plastics Engineering & Technology)
(& ¥ witers ohfraRtn 4 ot wear) Department of Chemicals & Petrochemicals

WE T YERErE fam Ministry of Chemicals & Fertilizers, Govt. of India

W T & o™, WRA §ER e cipET Near DCRUST Campus, 50th Mile Stone, NH-1
S AR g & S, so wéa wh, Murthal, Distt. Sonepat-131039 (Haryana)

S 50130'2?3600 29_131039( _ (5 2 ™ Phone : 0130-2203000-29
: A ool </ e E-mail : murthal@cipet.gov.in
¥Ud : murthal@cipet.gov.in Xz @cip

P9 RREET ARG
G QiR w@es (Re)

FeUEE ¢ www.cipet.gov.in T 2023 INDIA Website : www.cipet.gov.in
qered : fimel, F4-600 032 ' bbb b ..., M Head Office : Guindy, Chennai - 600 032
e/ Rerct / et / 202324/ 94 9. fe=Tiss : 14/06/2023

4T #,

Alcolite India Road Safety Pvt Ltd
Kh.No-37/23,Ground Floor,
Village Mundka ,Delhi-110041

faw : geror yfees e 091 F&N AT B e |

W : et g7 Ref, No. — Nil fe=tie:—04/05/2023

AR,

Fuar e Testing of Rumble Strips Sample - reg. & TAeT B Wd F 39 U B W Gy
ufcraes W 091 F&N Her ure ¥ |

T UF B 9 Aot wedr 23-24/TS095/0169 Ris 16/06/2023 BT W™ & | 59 U5 & ey
UTEdh AJE! U5 Bl Wei™ o W 2 | HUAT TP AT T BN TAN Repis B 2w

i

/;%Dir ctor & Head

HerTd: TRIETT gfdes W 091 F&N 39 15 & 9127 S ger 23-24/TS095/0169.




] aarvﬁﬁ e (ﬁrﬂt)
(o 7 Fi @ferw SRfEf da ol dem)
WET Td YErEEE fam
WA U@ T HAed, WRd WER
@ d oW g v # e, so WA @,
T TE-1 qaw, faen-wr- 131039(zﬁ'q'run)
WM 0130-2203000-29

: 0130-2203010
i3 murthal@cipet.gov.in

. www.cipet.gov.in

ey ;- fimgt, SmE - 600 032

CENTRAL INSTITUTE OF PETROCHEMICALS

ENGINEERING & TECHNOLOGY (CIPET)
(Formerly Central Institute of Plastics Engineering & Technology)

Department of Chemicals & Petrochemicals
Ministry of Chemicals & Fertilizers, Govt. of India

Near DCRUST Campus, 50th Mile Stone, NH-1

CIPET ﬁl’ a— = Murthal, Distt. Sonepat-131039 (Haryana)
probe « perform - practice -Plastics Phone : 0130-2203000-29
7/_ ” Fax: 0130-2203010

S -mail : murthal@cipet.gov.in

:)Af—' Website : www.cipet.gov.in

S !é|$t Head Office : Guindy, Chennai - 600 032

PLASTIC TESTING CENTRE 138 I i

TEST CERTIFICATE

Issued to

Alcolite India Road Safety Pvt Ltd
Kh.No-37/23,Ground Floor,
Village Mundka ,Delhi-110041

ULR No: TC1094124000000082F

Test Report No: 091F
Date: 14/06/2023

Ref. No. and Date: 34T UF Ref. No. — NIL f&16:—04/05/2023

TEST REPORT AS PER PARTY REQUIREMENT

PART - AJl}

PARTICULARS OF SAMPLE SUBMITTED

a)  Name of the Sample

b)  Grade/ Variety / Type / Size/ Class
c) Declared Value, if any

d) Code No.

e)  Batch No. and Date of Manufacture

f)  Quantity
g)  Mode of Packing

h)  Sealed or not

i)  Any other information

j)  Date of receipt of Sample

k)  Date of Commencement of Test
I)  Date of completion of testing

Rumble Strips Sample as stated by party— reg.
Nil

Nil

Nil

Nil

10 Nos. of sample as submitted by Party.
Packed

Not Sealed

Test Sample received without signature of [0’s
04/05/2023

09/05/2023

07/06/2023

Note:

1 This report, in full of part, shall not be published, advertised, used for any legal action, unless prior permission has been secured

2. This test report is only for the sample tested.

PART - B
SUPPLEMENTRY INFORMATIONS
a)  Reference to sampling procedure wherever applicable :  Sample Supplied by the Party
b)  Supporting documents for the measurements taken and results derived :  As given in Part-C

like graphs, tables, sketches and/or Photographs as appropriate to test

report, if any (to be attached).

c)  Deviation from the test methods as prescribed in relevant work :  Nil

instruction, if any

Dhanraj.J- (S.T.0.)
Authorized Signatory

2/-
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Continuation Sheet

ULR No: TC1094124000000082F
Test Report No.091F
Date: 14/06/2023

PART - C
Test Results of Rumble Strip Sample as per Party Specification.
zl(') Namé of Test Test Standardl Method Unit Test Value Obtained
1. | Density ASTMD792 gm/cc 1.16
PART -D
Remarks: Nil

Note: 1. This Test Report / Certificate is issued only for the samples submitted to CIPET

The results stated above related only to the items tested.

The quality of the subsequent production lot has to be ensured by the purchaser.

The test certificate shall not be reproduced in full except without the written approval of the laboratory.
Selection of the samples for individual test have been done in accordance with respective clauses of standard
Details of the subcontracted: NIL

Remnant samples will be disposed after 03 months from the date of issue of test report.

BN e A W

Statement of conformity, of a specification or standard is provided by laboratory taking into account the level of risk associated/borderline case with the decision
rule employed.

/‘Z//

(A.T.O.) hanraj.J¢ (S.T.O.)
atory Authorized Signatory

Tabrej Ahma
Authorized Si

Page No. 2 of 2
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Issued to

PLASTIC TESTING CENTRE 138183
TEST CERTIFICATE

Test Report No: 091N
Date: 14/06/2023

Alcolite India Road Safety Pvt Ltd
Kh.No-37/23,Ground Floor,
Village Mundka ,Delhi-110041

Ref. No. and Date: 3T9hT 97 Ref. No. — NIL ﬁ?I'II_CEI-04/05/2023

TEST REPORT AS PER PARTY REQUIREMENT

PART - A}

PARTICULARS OF SAMPLE SUBMITTED

a)  Name of the Sample : Rumble Strips Sample as stated by party- reg.
b)  Grade/ Variety / Type / Size/ Class : Nil
¢)  Declared Value, if any , : Nil
d)  Code No. : Nil
¢)  Batch No. and Date of Manufacture  : Nijl
f)  Quantity 10 Nos. of sample as submitted by Party.
g)  Mode of Packing . Packed
h)  Sealed or not : Not Sealed -
i) Any other information ¢ Test Sample received without signature of 10’s
J)  Date of receipt of Sample 1 04/05/2023
k)  Date of Commencement of Test : 09/05/2023
1)  Date of completion of testing 1 07/06/2023
?.me' This report, in full of part, shall not be published, advertised, used for any legal action, unless prior permission has been secured
2 This test report is only for the sample tested.
ARt - s
SUPPLEMENTRY INFORMATIONS
a)  Reference to sampling procedure wherever applicable ; Sample Supplied by the Party
b)  Supporting documents for the measurements taken and results derived :  As given in Part-C
like graphs, tables, sketches and/or Photographs as appropriate to test
report, if any (to be attached).
c)  Deviation from the test methods as prescribed in relevant work :  Nil

instruction, if any

2/

e Contd.
/ﬁwﬂ*f —
(8.T.0.)

Tabrej Ahmad-\(A.T.O.) Dhanraj.J

Authorized Signatory Authorized Signatory

Page No. 1 of 2
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Continuation Sheet

CIPET, MURTHAL

Test Report No.091N
Date:14/06/2023

Test Results of Rumble Strip Sample as per Party Specification.
]?(; Name of Test Test Standard/ Method Unit Test Value Obtained
Dimension '
I Length ) 50.1
| Width cm 10.4
Height 15.70
2. | Visual Appearance (Colour) - - Yellow
3. | Hardness (Shore D) ASTMD 2240 - 96
. There is no visual Change
4. | UV Resistance Test (@24 Hrs ASTMG154 - Observed on the surface.
Remarks: Nil

Note:

1. This Test Report / Certificate is issued only for the samples submitted to CIPET

Details of the subcontracted: NIL

NS s W

Tabrej Ahmad-
Authorized Signatory

T.0.)

The results stated above related only to the items tested.

The quality of the subsequent production lot has to be ensured by the purchaser,

Remnant samples will be disposed after 03 months from the date of issue of test report.

Statement of conformity of a specification or standard is provided by laboratory
rule employed.

The test certificate shall not be reproduced in full except without the written approval of the laboratory.

Selection of the samples for individual test have been done in accordance with respective clauses of standard

taking into account the level of risk associated/borderline case with the decision

DhanrajiJ- (S.T.0.)
Authorized Signatory

Page No. 2 of 2



| Document No. - CIPM/QF/8.9.2 — Customer Satisfaction feedback form

CENTRAL INSTITUTE OF PETROCHEMICALS E
Centre- MURTHAL .

CUSTOMER SATISFACTION FEEDBACK FOR TECHNICAL SERY
Name of the Customer: )

~ Please tick mark gz )_at appropriate box against each point.

NGINEERH}_JG AND TECHNOLOGY

Department: TESTING
'ICES/ CONSULTANCY

Rating
Performance Importance
Description e i '
Excelle | Very Satisf Excelle Very .
Good Poor Good Satisfactory | Poor
nt Good ©) actory @) nt Good )
(6 (4) ()
(10) ®) (4) (10) (8
1.Quality of work
= ]
2.Delivery Schedule/Adherence to
Delivery Schedule
3.Accessibility Attitude  of relevant
Institute Officials & Communication
(Enquiry.Quatations,Invuice.Receipi)
e I e S S 2
4.Responsiveness and ability to
resolve rejection and complaints,
N B e S
5.Handling customer property
(Materiai,Mqud.Component &
Drawaing)
Would you recommend other to avail CIPET Services Yes ] No []
' Please give your suggestion if any, for taking necessary corrective action and improvement in our services-in the space below or attach
enclosures.
'
‘
Place :
Date :

Signature of customer
CUSTOMER SATISFACTION INDEX (for office use only)




